
Ser.NO. CODE Part Name Qty Ser.NO. CODE Part Name Qty
齿轮箱组合 上固定块GEAR CASE ASS'Y Clamp A
Stop Ring 26 Screw M6×20
Stop Ring 10 Flexible Washer 6
Bearing 6000-2RS/P5 Flap Washer 6
Pinion Holder Ass'y
Screw M5×25 Harness Clamp
Washer Clamp
Bolt M6×12 Screw M5×20
Gear Case Nut M5
Safety Guard PIPE COMP.
Screw M5×12 Rubber Cover
Bearing 6000/P5 Oil-Bearing（8*14*14)
Gear Drive Shaft 
Gear Shaft Pipe(26*1.5*1343)
Bearing 6002-2RS/P5 Harness Ass'y
Stop Ring 32 Wire Clamp Band
Holder A CAP LOWER
Holder B BRACKET
Washer 10 HANDGRIP
Left Nut M10×1.25 RUBBER COVER
Pin 2×16 CAP,UPPER
Blade SCREW M5×25
CLUTCH COMP. HANDGRIP
CLUTCH DRUM COMP RUBBER COVER
Stop Ring 35 OPERATION  COMP
Bering 6202-2RS/P5 TUBE 700mm
Stop Ring 15 STOP BUTTON COMP.
Clutch Case CABLE COMP.
Rubber Cover Lever ass'y
Screw M5×25 Screw M6×25
Washer 5 Bracket
Washer 5 Safety Guard
Clamp B Screw M5×12

260265
260266
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260245
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260240
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260237

260231
260232

260229
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260233

260225
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260227
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260221
260222
260223
260224

260217
260218
260219
260220

260213
260214
260215
260216

260209
260210
260211
260212

260205
260206
260207
260208

260201
260202
260203
260204

2-1 1

2-31 6

2-2
2-3

2-41

2-4
2-5
2-6
2-7
2-8
2-9

2-10

2-40

2-17
2-18

2-11
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2-14
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2-16

2-30

2-23
2-24
2-25
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2-27
2-28
2-29

2-19
2-20
2-21
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2-36
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2-39

2-32
2-33

2-34
2-35

2-42
2-43
2-44
2-45
2-46
2-47
2-48
2-49
2-50
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2-52
2-53
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2-55
2-56
2-57
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2-59
2-60

1
1
2
1
3
2
2
1
1
3
1
1
1
1
1
1
1
1
1
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1
1
1
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1
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1
1
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1
1
1
1
4
1
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1
1
1
2
1
1
1

1

1
1
6
1

2-61 1

1
1
1

2-62 1260262
2-63 2260263

2602642-64
2-65 1

1

2-66 1



Ser.NO. CODE Part Name Qty Ser.NO. CODE Part Name Qty
大头螺钉 起动扭簧
SCREW STARTER PAWL SPRING
空滤器外罩 起动爪
CLEANER OUTSIDE COIVER STARTER PAWL
FILTER STARTER
SCREW ASSY M5X55 SCREW ASSY M5X14
空滤器内罩 火花塞护罩
CLEANER OUTSIDE COIVER COVER
SCREW ST4X10 COVER
CHOKE SCREW ASSY M4X12
CHOKE HANDLE COVER,plug
CARBURETOR PLUG
GASKET,carburetor side SCREW  M5X20
螺钉组合 M5X20 消音器密封垫
SCREW ASSY M5X20 GASKET,muffler
进气管 消音器
INLET MANIFOLD MUFFLER

WASHER,cylinder side SCREW  M5X55

PIN B3X10 CYLINDER

SCREW ASSY M4X16 GASKET,cylinder
FAN COVER RING,piston
CLUTCH STEP SCREW PISTON
WASHER KEY
CLUTCH ASSY STOP RING

CLUTCH PIN,piston
SPRING,clutch NEEDLE,bearing
WASHER 6X15X1 PISTON PIN CIRCLET
NUT M8X1 FUEL TANK CAP ASSY
STOP CORD COMP. FUEL TANK CAP

PRIMARY CORD GROMMET AIR INLET MOUTH
MAGNETO STATOR FRAME
MAGNETO ROTOR GASKET,fuel tank cap
SCREW M5X25 ANTI-RUN SEAT
WASHER 5 ANTI-RUN CHAIN
WASHER 5 FUEL TANK

FRONT HALF CRANKCASE WASHER 5
GUIDE PLATE SCREW  M5X16
GASKET,crankcase SCREW  M5X20

OIL SEAL 12X22X7 CLEANER
BALL-BEARING 6001/P5 PRIMARY CORD GROMMET
CRANKSHAFT COMP. INLET FUEL PIPE

REAR HALF CRANKCASE OUTLET FUEL PIPE

STARTER PULLEY ASSY PLUG CAP
起动拨盘焊合
STARTER PULLEY

1-57

260176
260177

260170
260171
260172
260173
260174
260175

260165

260157
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260159
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260138
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260125
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260120
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260123

260131
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260110
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260109

260135

260116
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260134
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260112

1-36
1-37

1-67

1-15
1-16

1-30

1-23
1-24

1-17
1-18

1

1-34
1-35

1-28 260167
260168

1-32
1-33

260101

1-14

260104
260105
260106
260107

260113

1

1-2
1-3

1-1 1

1-31

260114
260115

260108

1-4
1-5
1-6

260102
260103

1-26

1-7
1-8

1-10
1-11

1-9

1-38

1-12
1-13

1-27

1-29

1-19
1-20
1-21
1-22

1-25

1-53
1-52

1
1
2
1
2
1
1

1
6
1
1
4
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2
2

1
1
1

1
2
1
2
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1
4
6
6
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1-66 1

1-64
1-65 1
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1-68 1
260169

2

1-69
1-70 3

1

1-39 260139 1

1-71

1
1
1

1
1
2

1-72 1

1-75 1

1-73
1-74 1

1

1
1-76 1
1-77

1-46

1-40
1-41
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1-44
1-45

1-47
1-48
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1-61
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1-63

1-58
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1-60

1-54
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1-56

260140
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260146
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260149
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260151
260152
260153
260154
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260163

260166

1
1
1
1
1
1
1
1

4

2
1
1

1

1

260148 11
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